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A Study on Performance of Large Size Isolators for Super High-rise Isolated Buildings
through Full-scale Tests
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Summary

A series of tests of full sized laminated rubber bearings was carried out to acquire the data on the performance of isolated
super high-rise buildings under the long period ground motion. The test results demonstrated stable bearing capabilities of
isolators under severe conditions that are expected in a real building. The results also showed the importance of high cyclic
loading tests and 3D loading tests, especially for isolators with high damping characteristics.
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